297

REPORT OF JOINT COMMITTEE IN THE MATTER OF
ORIGINAL APPLICATION NO. 58/2022 (W2Z)
(Aryavart Foundation Vs M/s. RIA CETP Co-Op. Society Ltd. & Ors.)
IN COMPLIANCE WITH ORDER OF HON’BLE NGT,

WESTERN ZONE BENCH, PUNE, DATED 06.07.2022

REGARDING NON-COMPLIANCES OF M/S. RIA

CETP CO. OP. SOCIETY LTD., MIDC ROHA DIST.
RAIGAD MAHARASHTRA

>z

' @Butibori CETP

Manarashva

FOR SUBMISSION TO
HON’BLE NATIONAL GREEN TRIBUNAL,
WESTERN ZONE BENCH, PUNE

OCTOBER 2022



298

REPORT OF JOINT COMMITTEE IN THE MATTER OF ORIGINAL
APPLICATION NO. 58/2022 (W2)
(Aryavart Foundation Vs M/s. RIA CETP Co-Op. Society Ltd. & Ors.)

IN COMPLIANCE WITH ORDER OF HON’BLE NGT, WESTERN ZONE
BENCH, PUNE, DATED 06.07.2022 REGARDING NON-COMPLIANCE
[...]
An inspection book shall be opened and made available to the Board’s officers during
their visit to the applicant.

Industry shall strictly comply with the Water (P&CP) Act, 1974, Air (P&CP) Act, 1981
and Environmental Protection Act, 1986 and industry specific standard under EP Rules
1986 which are available on MPCB website (www.mpcb.gov.in).

Separate drainage system shall be provided for collection of trade and sewage
effluents. Terminal manholes shall be provided at the end of the collection system with
arrangement for measuring the flow. No effluent shall be admitted in the pipes/sewers
downstream of the terminal manholes. No effluent shall find its way other than in
designed and provided collection system.

Neither storm water nor discharge from other premises shall be allowed to mix with
the effluents from the factory.

The industry should not cause any nuisance in surrounding area.

The industry shall take adequate measures for control of noise levels from its own
sources within the premises so as to maintain ambient air quality standard in respect
of noise to less than 75 dB (A) during day time and 70 dB (A) during night time. Day
time is reckoned in between 6 a.m. and 10 p.m. and night time is reckoned between
10 p.m. and 6 a.m.

The industry shall create the Environmental Cell by appointing an Environmental

Engineer, Chemist and Agriculture expert for looking after day to day activities related
to Environment and irrigation field where treated effluent is used for irrigation.

Poae Na.2.e

pm) Page 10 of 11

341



342

25. The applicant shall provide ports in the chimney/(s) and facilities such as ladder,
platform etc. for monitoring the air emissions and the same shall be open for
inspection to/and for use of the Board’s Staff. The chimney(s) vents attached to various
sources of emission shall be designated by numbers such as S-1, S-2, etc. and these
shall be painted/ displayed to facilitate identification.

26. The industry should comply with the Hazardous and Other Wastes (M & TM) Rules,
2016 and submit the Annual Returns as per Rule 6(5) & 20(2) of Hazardous and Other
Wastes (M & TM) Rules, 2016 for the preceding year April to March in Form-IV by 30th
June of every year.

27. The applicant shall install a separate meter showing the consumption of energy for
operation of domestic and industrial effluent treatment plants and air pollution control
system. A register showing consumption of chemicals used for treatment shall be
maintained.

28. The applicant shall bring minimum 33% of the available open land under green
coverage/ plantation. The applicant shall submit a yearly statement by 30th
September every year on available open plot area, number of trees surviving as on
31st March of the year and number of trees planted by September end.

29. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification thereof & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions.

30. The firm shall submit to this office, the 30th day of September every year, the
Environment Statement Report for the financial year ending 31st March in the
prescribed FORM-V as per the provisions of Rule 14 of the Environment (Protection)
(second Amendment) Rules, 1992.

31. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

32. The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation (including the change of
any control equipment, other in whole or in part is necessary).

33. The applicant shall provide facility for collection of environmental samples and
samples of trade and sewage effluents, air emissions and hazardous waste to the
Board staff at the terminal or designated points and shall pay to the Board for the
services rendered in this behalf,

This certificate is digitally & electronically signed.

pm) Page 11 of 11

pagje No. 2|

5 0. Op
/QMS.PO6_F02/00




Annordre-7 - 343

Government of Maharashtra

SEAC-2010/ C.R. 379/TC-2 i‘
Environment department £
Room No. 217, 2" floor, i
Mantralaya Anncxe, i
Mumbai- 400 032. i
Dated: 11" June, 2014 i
Ta, l
M/s. RIA CETP Co-op. Society Ltd. :
Plot No. 9/11, Roha MIDC, Dhatav, i
Tal-Roha, Dist. Raigad. i
Maharashtra 402109 :
i
f
Subject: Environment clearance for proposed expansion of CETP located at plot No.9/11, ;
MIDC Roha, Distt. Raigad by M/s. RIA-CETP Co-Operative Socicty Limited. i
£
Sir, i
This has rcference to your communication on the above mentioned subject. The proposal
was considered as per the EIA Notification, 2006, by the State Level Expert Appralsal i =
Commiltee-1, Maharashtra in its 73 meeting and decided to recommend the project for prior {
cnvironmental clearance to SEIAA. Information submitted by you has been considered by State a
Level Environment Impact Assessment Authority in its 70" Meeting. i
2 It is noted that the proposal is for grant of Environment Clearance for proposed expansion
of CETP located at plot No.9/11, MIDC Roha, Distt. Raigad. SEAC considered the project under g
: screening category 7(h) B1 of EIA Notification 2006. :
{ Brief Information of the project submitted by Project Proponent is as: i
Name of Project Capacity expansion of RIA Common EfTluent Treatment Plant ;
E (CETP)

¢ Project Proponent RIA CETP Co-op. Society Ltd., Plot No. 9/11, Roha MIDC,

Dhatav, Tal-Roha, Dist. Raigad, Maharashtra 402109

¢ Caonsultant Aditya Environmental Scrvices Pvt. Ltd. i

i Activity schedule in the Category B ~ 7(h) i

; EIA Notification {

i Arca Detail Total plot area (s m.) : 47,540 sq.m i

i Permissible BUA: 47,540 sq.m 3

£ Existing BUA: 9,578.133 sq.m ‘
i Proposed BUA : 465.62 sq.m : f
: * Total Built up arca (Existing + Proposed in Sq. m.) ; 10,043.753 :

: §0.m 4
: Name of Industrial area MIDC - Maharashtra Industrial Development Corporation, Ruha %
i TCR given by SEAC? Yes. 53" State Level Expert Appraisal Committee (SEAC) ;

£ : meeting hetd on 10%0 13™April, 2012 ¢
¢ Estimated capital cost of :
the Project (including cost | | Design/Drawing/Detailed Rs. 75.00.000
i for land, building, plant Engg/EIA/Treatability studies s

i
i



344

and machinery
scparately)

elc
Civil works Rs. 12,53,31,000
Mechanical works and

itha vl Rs. 10,21,50,000

Electrical/instrumentation

Rs. 2,32,00,000

Pre commissioning and trial
nns

Rs. 10,00,000

Total capital cost including
consultant fees, pipeline laying
civil and tank repairs, 2 mono
belts, HT cable, relaying etc

Rs. 25,91,81,000

Location details of the
project

Location Longitude

NW corner 18°26'01.01"N
NE corner © | 18°25'54.13"N
SE comer 18°25'50.68"N
SW comer 18°25'52. 96" N
Location Longitude

NW corner 73°09'02.43"E.
NE comer 73°09'07.77"E
SE corner 73° 09'01.82"E
SW comner 73° (08'55.95"E

* Location: 9/11, MIDC, Roha located in village Dhatav, Tal. Pan,

District Raigad.

» Elevation above Mean Sea Level (meters): 60 m

Distance from Protected
Areas / Critically Polluted

There is no Wildlife Sanctuary/National Park as also there are no
critically Polluted areas as identified by CPCB in 10km radius of

areas / Eco-sensitive areas | site.
/ inter-State boundaries
Raw malerials (including Listof Physical Quantity Source Means of
process chemicals, raw and (tonnes/ of transportat-
catalysts, & additives). materials | chemical | year) full | material ion
to naturc of | production (Source to
be used raw capacity storage
material site) with
justificatio
n
Industrial | Primary 125 MLD | NA NA
effluents | treated proposed
discharged | effluent additional
from from SSI
member units &
industries | treated
in MIDC | effluent
£ Roha from
MSI/LSI
units 2
Production details Name of Existing Proposcd Total
Products, (T/Ycar) activity (T/Ycar)

Poge Ne.23

-




By products and | (new/ i
Intermediate | modemization
Products / expansion)
Total
(T/Year)
Treated effluent | 10 MLD 12.5 MLD 22.5

MLD

Process details /
manufacturing details

New Structures include: Flash mixer, Thickener feed sump,
Acration Tank, Secondary Clarifier, Sludge Collection Sump,
Thickener, Treated Effluent Colicetion Tank, Emergency Clarifier,
Chemical Storage Shed and Chemical Preparation Arca, Belt Filter
House. Proposed scheme of treatment is approved by NEERL

Total Water Requirement

Total water requirement:
= Fresh water (CMD): 165 emd & Source: MIDC
» Process (CMD); 120 emd
* Domestic (CMD): 20 emd
* Others (CMD): Gardening: 25 cmd

Effluent characteristics

Sr. | Parameters . | Inlet effluent Qutlet Effluent
No. | (pH, BOD, Charactenstic efflucnt discharge
COD, heavy Characte standards
metal, ete) ristic (CPCB
/MPCB)
1. |pH 7 pH 6.5109.0
b B 1y 2250 | COD 250
3. |BODy27°C | 1000 BOD:y 100
re
4. Total 700 Total 100
Suspended Suspended
Solids Solids

Disposal of the ETP

ETP sludge will be disposed off to CHWTSDF, Taloja. RIACETP

sludge (If applicable) is Member of CHWTSDF, Taloja
Disposal of the ETP Sludge generated at diffcrent stages of treatment will be thickened
sludge (If applicablc) in a new sludge thickener and the thickened sludge will be

dewatered through high efficiency low energy Monobelt filier
press. Dewatered shudge will be sun dried in the existing sludge
lagoons before sending the same to Mumbai Waste Management
Limited Common Hazardous Waste Treatment Storage Disposal
Facility at Taloja, Overflow from Sludge Thickener and Filtrate
{rom Monobel: filter press will be returned back to the Receiving
sump.

Solid wastc Management Source Qty Form Compositio
(TPM) (Sludge / Dry/ | n
Slurry ete.) .

ETP 25 MT/day | Sludge Sludge [rom
waste water
treatment

<0

345

et e — b b |

e S o

L L TITFRA S PSS RS S —

S g o e e S A S i

 foqe No2g



346

Ambient Air quality Data Pollutants | Permissible | Proposed Remarks
Standard Concentration (in
microgram/m”)

PM2.5 60 28.7 Results are
PMI0 100 72.8 within the
S02 80 5.088 NAAQS
NOx 80 9.11 Limits for
Residential and
Mixed use
Areas
Details of fuel to be used Fuel Daily Calorific | % %
consumption | value Ash Sulphur
(TPD/KLD) | (Kcals’kg
i )
HSD 100 L/hmax | 9500 - 1%
kCal/kg "
Energy Power supply:

Existing power requirement: 1,50,000 KWH

Proposed power requirement: 75000 KWH

DG sets: E

Number and capacity DG sets to be used (Existing and proposed): 2
nos. x 750 KVA

Green belt development Green belt area: 5000 sq.m
Number and species of trees to be planted: 250 nos. of new trees +
1000 nos. of existing trees = 1250 nos.

Details of pollution Sr.No | Particular Existing pollution Proposed to
control system control system be installed

1. Air NA NA

2, Water CETP 10MLD CETP 125

MLD
3. Noise NA
4, Solid waste | Belt press filter (1 No) Belt press
: filter (1 No)

Environmental
management plan Recurring cost | Capital cost
budgetary allocation per annum

Water pollution Rs 0.5 crore Rs 24.77 crore

control

Environment Rs 0.10 crore | Rs 0.10 crore

monitoring and

management

Green belt Rs 0.05 crore | Rs 0.05 crore

solid waste Rs 0.10 crore | Rs 1 crore

management

Total Rs.0.75 crore | Rs, 25.92

crore

I fage te- %5



The proposal has been considered by SEIAA in its 70" meeting & decided 1o accord
environmental clearance to the said project under the provisions of Environment Impact
Assessment Notification, 2006 subject to implementation of the following terms and
conditions :

(i) No additional Jand shall be used /acquired for any activity of the project without
obtaining proper pennission.

(i)  For controlling fugitive natural dust, regular sprinkling of water & wind shiclds at
appropriale distances in vulnerable areas of the plant shall be ensured.

(itiy PP has to abide by the conditions stipulated by SEAC & SEIAA

(iv)  Necessary arrangement shall be made to adequate safety and ventilation arrangement
(v)  Proper Housckeeping programmes.shall be implemented.

(vi)  In the event of the failure of any pollution control system adopted by the unit, the unit
shall be immediately pul out of opcration and shall not be restarted until the desired

efficiency has been achieve.

(vii) A stack of adequate height based on DG set capacity shall be provided for control and
dispersion of pollutant from DG set.(If applicable)

(viii) A detailed scheme for rainwater harvesting shall be prepared and implemented to
recharge ground water.

(ix)  Arrangemcnt shall be made that effluent and storin water does not get mixcd.

(x)  Perodic monitoring of ground water shall be undertaken and results analyzed to
ascertain any change in the quality of water. Results shall be regularly submitted to the
Maharashtra Pollution Control Board.

(xi) Leq of Noise level shall be maintained as per standards. For pcople working in the
high noise area, requisite personal protective equipment like earplugs eic. shall be
provided.

(xii) The overall noise levels in and around the plant are shall be kept well within the
stundards by providing noisc control measures ihcluding acoustic hoods, silencers,
enclosures, ctc. on all sources of noise generation. The ambient noise levels shall
confirm o the standards prescribed under Environment (Protection) Act, 1986 Rules,
1989.

(xiii) Green belt shall be developed & maintained around the plant periphery. Green Belt
Development shall be carried out considering CPCB guidelines including sclection of
plant species and in consultation with the local DFO/ Agriculture Dept.

=N-

ST gy - Coroehe No-24

347

e 1

e e s e T o e

e s .

BT TN I By ¢ 8 g P st




348

(xiv)

(xv)
(xvi)

(xvii)

(xviii)

(xix)

(xx)

(xxi)

(xxii)

Adequate safety measures shall be provided to limit the risk zone within the plant
bounlary, in casc of an accident. Leak detection devices shall also be installed at
strategic places for early detection and waming.

Occupational health surveillance of the workers shall be done on a regular basis and
record maintained as per Factorics Act.

The company shall make the arrangement for protection of possible fire hazards
during manufacturing process in material handling.

The project authoritics must strictly comply with the rules and regulations with regard
to handling and disposal of hazardous wastes in accordance with the Hazardous Waste
(Management and Handling) Rules, 2003 (amended). Authorization from the MPCB
shall be obtained for collections/treatment/storage/disposal of hazardous wastes.

.

The company shall undertake following Waste Minimization Measures :
* Metering of quantitics of active ingredients to minimize waste.
sReuse of by- products from the process as raw materials or as raw material
substitutes in other process.
¢ Maximizing Recoveries, .
 Use of automated material transfer system to minimize spillage.

Regular mock drills for the on-site emergency management plan shall be carried out.
Implementation of changes / improvements required, il any, in the on-site management
plan shall be ensured.

A separate environment management cell with qualified staff shall be set up for
implementation of the stipulated environmental safeguards.

Separate funds shall be allocated for implementation of environmental protection
measures/EMP along with item-wise breaks-up. Thesc cost shall be included as part of
the project cost. The funds earmarked for the enviromment protection measures shall
not be diverted for other purposes and year-wise expenditure should reported to the
MPCB & this department,

The project management shall advertise at lcast in two local newspapers widely
circulated in the region uround the project, one of which shall be in the marathi
language of the local concerned within seven days of issue of this letter, informing that
the project has been accorded environmental clearance and copies of clearance letter
are available with the Maharashtra Pollution Control Board and may also be seen at